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Your Ref.No. & Date : Nil. dated : 23.08.2018
TEST REPORT AS PER STANDARD AND AMEND WITH DATE : As per As per requisition.

TEST REPORT NO: 0714 ' Page 1 of 2

PART - A :- PARTICULARS OF SAMPLE SUBMITTED
a) Name of the sample : TETTO Colour UPVC Roofing sheet
as stated by party.

b) Grade / Variety / type / size / class : -

Cc) Declared value, if any & : -
d) Code No. : --
e) Batch No. & Date of Manufacture ; --
f) Quantity : Two samples (One corrugated and 1 plain),
' size 1m X 1m each.
a) Mode of Packing ; Packed in woven sack
h) Sealed or not : Not Sealed
i) Any other information : Payment received on 13.08.2018
i) Date of receipt of sample : 23.08.2018
k) Date of starting of testing : 31.08.2018
) Date of completion of testing : 28.09.2018
PART -B:- SUPPLEMENTARY lNFORMATIONS
a) Reference to sampling procedure : Not Applicable.
b) Supporting document for the measurement : Not Applicable
taken & result derived
c) Deviation from the test method as prescribed: Not Applicable.

in relevant work instructions, if any
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TEST REPORT No. 0714 Page 2 of 2
S. | Name of the Test Test Method Unit ‘Test Value Obtained
No- S
1. | Vicat softening Point ASTMD- 1525 e 81.7
2. | Buring/Flammability 1S:11731 (Pt-2) - FVo .
3. | HDT @ 66 PSI ASTMD-648 |  °C 77.4
4. | Water absorption ASTMD - 570 % 0.08
5. | lzod Impact Strength ASTMD — 256 KJ/m? 93.4 .
6. | Flexural Modulus 45838
ASTMD- 790
7. | Flexural Strength Kg/cm? 888
8. | Tensile Strength ASTMD - 638 462.2
9. | Rockwell Hardness ASTMD - 785 R-scale 82
10. | Density ASTMD - 792 - glce 1.58
PART - D : REMARKS - N

AUTHQ;E:\SIGNATORY

Vivek Kumar

Technical Manager

NOTE :

AUTHORIZED SIGNATORY
D.P Yadav
Chief Manager (TS)
(Quality Manager)

(i)
(ii)

The results relate only to the items tested as supplied by the party.
The test certificate shall not be reproduced in full except without the written approval of the

- laboratory.
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